Revolutionize Production through
worker creativity by pegasus!

WT600

Variable top feed, cylinder bed,interlock stitch machines
ISR BIEE) F TRV RN

Parts Catalog

A€ PEBASUS.



NR=Yh$oY0ORAE

INTRODUCTION

BoD/ =y Ay adiE, 19954 4 ARIERD WT644°WT664
YY—=RXD Iy U ERROEFETHRELTVET,

W 2-81 EiCi3 e MR iR U, ZESRONHN A
EHAVS=Y YR MIB-TVET,
T WEAREIHEhTVEESR, /=Y YR D
REF. NO.(ZREF)EZRLTVET,

By — 3=y — Ur—y RFIEKK (82~101 H)
ZhoDEWRT, BEDHERICOAFHINTVEHRT,
i — U — vy $ld 82~89H!IT , FRFIMEERIZ 90~101 HIc—¥E
LTCa#lLTuhED,

BIQ2EUBIZ IR ETES Ty 7 2%, BEES
3T, 2 OB, BEE EVBBIE EHEE T,

EEBSEREX V2K L&) HTHRBSIETERLT
Taw,
BE, 08—y H Y u s ORRERRERICK D, FER
CEBEINBILDVBDETOT,HoNLHITELE

A

{EF kI8 (Models inserted)

WT664 Series

I This parts catalog covers the WT644sWT664 series machine
manufactured April, 1995.

Il On pages 2~81, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the
parts list.

B Gauge parts list / gauge parts construction charts .
Gauge parts are used in some machine types and sewing gauges
only. Pages 82~89 contain the gauge parts lists to obtain the
data at a glance, and pages 90~101 contain the gauge parts
construction charts in order to know the illustrations and the

combinations of the parts.

M A numeric index of the parts is attached to page 102 on and
after. The illustration and/or description of the required part
can be easily referred to by the part number.

B Always give the part numbers when ordering parts.

The contents of this parts book are subject to change to without

notice.

WT644 Series

WT664-01CA,CB,CC,EB

WT644-01CA,CB,CC.EB

WT664-03FB,FC

WT644-03FB,FC

WTe64-08AB,AC,BB,BC,DC

WT644-08AB,AC,BB,BC,DC

WT664-35AB,AC,BB,BC

WT644-35AB,AC,BB,BC
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REF. PART NO.
NO. B&mEFEHF
x01  250345-9S
x02 250345A8S5
*x03  250368-93
x04 250368A9S

05 210003

06 206527

07 250158-91

08 250020

09 250157

10 007017A

11 250117

12 250233

13 210679

14 206590

15 210003

16 250148

17 240001

18 255108

19 207358

20 205088

21 004522

22 240045

23 004539

24 240226

25 209084
x26 202526
x27  230047A

28 210679

29 007018A

30 303448

31 210586

32 240227
*33 250360

34 240228

35 004541

36 240127

37 240110
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NAME

MACHINE FRAME
MACHINE FRAME
MACHINE FRAME
MACHINE FRAME
PLUG

PLUG
COVER
COVER
SPONGE
SCREW

BED PIN

TYPE PLATE

PIN

OIL SIGHT GAUGE
PLUG

FILTER
RING

PIN

OIL FELT
PLUG

SCREW
PLUG
SCREW
PLUG
PLUG

NAME PLATE

SERTAL NUMBER PLATE
PIN

SCREW

WASHER

OIL SEAL
PLUG

NAME PLATE
PLUG

SCREW

MARK
PLUG

@ % =Not for sale basically
@ XXXXXX is one of the gauge parts.

MACHINE BED FRAME

Please confirm the correct part by the gauge parts lists on pages 82~89.

— 3 —






hAnN—HE (1)
REF. PART NO.
NO. W mEFH
* 01 250149-UD

02 240226

03 179107-05

04 250019

05 007021A
x06 250351-UD

07 250352

08 0070204

09 007082

10 240310

11 250354

12 202875

13 007062

14 250353

15 303448

16 210307

17 007066

18 250021

19 0070194

20 250023

21 303335

22 007052

23 250234-UD

24 007019A

25 250156-UB

26 007075

27 250159

28 007022A

29 250181

30 004543

31 210025

32 0070224
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NAME

ARM COVER (TOP)
PLUG

OIL SIGHT WINDOW
0 RING

SCREW

ARM COVER (LEFT)
0 RING

SCREW

SCREW

PLUG

EYE GUARD
WASHER
SCREW
BRACKET
WASHER

WASHER

SCREW

NEEDLE BAR COVER
SCREW

THREAD TAKEUP COVER

WASHER

SCREW

COVER/LOOPER THREAD GUIDE
SCREW

PULLEY COVER

SCREW

AIR GUIDE
SCREW
ECCENTRIC PIN
SCREW

CUSHION
SCREW

@ % =Not for sale basically
@ XXXXXX is one of the gauge parts.

COVER (1)

Please confirm the correct part by the gauge parts lists on pages 82~89.






hN—KE (2] COVER (2]

REF. PART NO.

NO. BwmES % PR NAME QT.
01 250160 & TOP COVER 01
02 250161 27 v b GASKET 01
03 007082 Exv,/M4Xx8 SCREW 08
04 250180 AN FLAT SPRING 01
05 007082 L x v, /M4 X8 SCREW 01
06 250162-SD A /¥ - BED COVER 01
07 0070204 ¥ x v SCREW 02
08 004524 NARXENVEF /M4 X10 BOLT 01
09 250168 #HHiR 7545 v b BRACKET/NEEDLE PLATE 01
10 210025 = B 1k # CUSHION 01
11 0070204 A SCREW 02
12 250176 AN FLAT SPRING 01
13 007017A Exv/4X5 SCREW 02
14 250280-SD H&H /¥ — SIDE COVER 01
15 007024A E¥xv,/M4XxX18 SCREW 04
16 250200-SD =& (#) /®H N - COVER PLATE ASSEMBLY 01
17 250170-SD & (#) /#H »~ - COVER PLATE ASSEMBLY 01

x18 250171 E/BAh - COVER PLATE 01

%19 250172 E vV HINGE 01

x*20 250173 EiTE Vv PIN 01
21 250174 T2y v b GASKET 01
22 007082 Y xvV,/M4x8 SCREW 02
23 250175 2R -2 S AR VAL CLOTH PLATE 01
24 007018A IEx Y /M4 X6 SCREW 02
25 250181 TFEE VY ECCENTRIC PIN 01
26 004537 IEx Y /M4 X5 SCREW 01
27 240228 2 PLUG 01
28 250183 AN - (HRHEBRY) COVER 01
29 250348 EZ UNDER COVER 01
30 250349 bl S T GASKET 01
31 007238 Ik x v SCREVW 05

@3 = [EFAT @ 3% =Not for sale basically

@ XXXXXX 2 — I R—=YTF @ XXXXXX is one of the gauge parts.
82~89 DN — U= i?%iﬂ LTLEEW, Please confirm the correct part by the gauge parts lists on pages 82~89.
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REF. PART NO.
NO. #B &

01 250551

02 007036

03 250563-91

04 250554-92

05 250554

06 007128

07 250555-91

08 210091

09 005376

10 252056-92

11 004534

12 250557-91
x13 250544

14 240230

15 004547

16 250529491

17 004547

18 250545-91

19 004547

20 250530-91

21 004555

22 004547

23 250514

24 007082

25 250556

26 250561

27 004556

28 004541

29 240126

30 004500

31 206050C
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CRANKSHAFT DRIVE MECHANISM

NAME

CRANKSHAFT

SCREW

CRANKSHAFT ASSEMBLY
CRANKSHAFT
CRANKSHAFT

SCREW

CRANKSHAFT ASSEMBLY
CONNECTION

SCREW

CRANK

BOLT

BUSHING

WORM

BALL BEARING
SCREW

BUSHING
SCREW

GEAR (LOWER)
SCREW
BUSHING

SCREW
SCREW

SET PLATE
SCREW

FAN

MACHINE PULLEY
SCREW
SCREW
WASHER
SCREW

TIMING BELT

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.
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REF. PART NO.
NO. B RESE

01 250526C91
x02 250516C92

03 007028

04 004592

05 007152

06 007153

07 007268

08 250568-91
x09 250567

10 253500-92

11 253500

12 0070154

13 007021A

14  253501A92
x15  253501A

16 004534

17 250524

18 004514

19 250569

20 250529-91
21 240091

22 004547

23 250547A
24 004547

25 250528-91
26 240091A
27 004555

28 004547

29 250566-UD
30 004541

31 004556

32 004501

33 204585
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NAME

MOTION ASSEMBLY
MOTION
SCREW
SCREW
SCREW

SCREW
SCREW

CRANKSHAFT ASSEMBLY

CRANKSHAFT

CONNECTION ASSEMBLY

CONNECTION
SCREVW

SCREW

CRANK ASSEMBLY
CRANK

BOLT

BALANCE WEIGHT
SCREW

SHAFT

BUSHING

BALL BEARING
SCREW

GEAR (UPPER)
SCREW
BUSHING

BALL BEARING
SCREW

SCREW
HANDWHEEL
SCREW

SCREW

SCREW
WASHER

@3¥ =Not for sale basically

@ XXXXXX is one of the gauge parts.

ARM SHAFT MECHANISM

Please confirm the correct part by the gauge parts lists on pages 82~89.
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REF. PART NO.
NO. B HES

01 251014-91

02 206061
03 005325
04 251016
05 251010A
06 240098
07 205097
08 007041
09 206063
10 251017
11 007020A
12 007021A
13 251018
14 007021A
15 179040-05
16 206524
17 212186
18  XXXXXX
19  XXXXXX
20 004554
21 251008
22 007031
23  XXXXXX

24 005511-HC
25 251510-92

*26 251510
27 004543
28 251511
29 007086
30 251512
31 XXXXXX
32 004543
33 251513-92

x34 251513
35 007013
36 251514
37 XXXXXX
38 004543
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NEEDLE BAR, NEEDLE GUARD MECHANISM

NAME

NEEDLE BAR
NEEDLE BAR CLAMP
SCREW

LINK

ECCENTRIC PIN

NEEDLE BEARING
WASHER

SCREW

GUIDE BLOCK
GUIDE

SCREW
SCREW
LATCH
SCREW
SPONGE

OIL WICK RETAINER
OIL WICK

NEEDLE HOLDER
NEEDLE

SCREW

NEEDLE THREAD GUIDE
SCREW

NEEDLE PLATE

SCREW

ECCENTRIC

ECCENTRIC

SCREW

LEVER

SCREW

NEEDLE GUARD (REAR)

NEEDLE GUARD (REAR)
SCREW
LEVER
LEVER
SCREW

NEEDLE GUARD (FRONT)
NEEDLE GUARD (FRONT)
SCREW

@34 =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.
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All subclasses except the WT664¢




W——HE LOOPER DRIVE MECHANISM

REF. PART NO.
NO. HERES & 7 NAME QT.
01 252036-92 =x ¥ & ~ ECCENTRIC 01
x02 252036 ¥ & vEE ECCENTRIC 01
03 004547 IEx Y /M6 X5 SCREW 01
04 206172 = - FNWR7Y VT NEEDLE BEARING 01
05 252035 g v F ROD 01
06 252037-91 Bftve v () PIN ASSEMBLY 01
07 004805 NAF v b Mb NUT 01
08 240062 BE & WASHER 01
09 252039 V- —-HEN GUIDE/LOOPER SHAFT 01
10 201074A Ik LIk A GUIDE 01
11 202286 N ES SPRING WASHER 01
12 005546 ¥zxv,/C5x10 SCREW 01
13 252044 i SHAFT 01
14 240232 B & WASHER 01
15 004524 NABARENEF/M4X10 BOLT 01
16 201252 NR2EE SPRING WASHER 01
17 240231 BE & WASHER 01
18 252046-92 v - LEVER 01
x19 252046 AT L. LEVER 01
20 004534 NAREXIWVEF /M6 X 14 BOLT 01
21 252040-92 F N ¥ - HOLDER 01
*22 252040 E N A Al V. HOLDER 01
23 007021 L xv/ M4x12 SCREW 01
24 252041 B & WASHER 01
25 252042 25445 - SLIDER 01
26 252043 | PIN 01
27 004543 x>,/ M4Xx4 SCREW 01
28 252045-92 &N ¥ - HOLDER 01
%29 252045 & . V. HOLDER 01
30 007021 ¥ xv,/M4XxX12 SCREW 01
31 252041 B & WASHER 01
32 252047 B & WASHER 02
33 252052 Ty Va BUSHING 01
34 004522 IEx Y /M6 X6 SCREW 01
35 252049-91 7w va () BUSHING 01
*36 252050 Ty Va®kE BUSHING 01
*37 252051 wmyy OIL SEAL 01
38 231011 oy vs 0 RING 01
39 004522 IEx Y /M6 X 6 SCREVW 01
40 252048 i SHAFT 01
41 252053-92 WV -1 -8 LOOPER HOLDER 01
x42 252053 W= - B[ EE LOOPER HOLDER 01
43 007145 ¥%x2vY/M3.5x9.5 SCREW 01
44 252055 BE & WASHER 01
45  XXXXXX o= X - LOOPER 01
46 007129 Ikx Y /M4 X5 SCREW 01
@3 = HFEA T @ 3% =Not for sale basically
@ XXXXXX B = U=V TT, @ XXXXXX is one of the gauge parts.
82-89 DN — U — YR THRIEL T AN, Please confirm the correct part by the gauge parts lists on pages 82~89.






EUEE (1)
REF. PART NO.
NO. MR ES
01 252607-92
x02 252607
03 004539
04 204084
05 240236
06 240234
07 240237
08 252608
09 252609-92
x10 252609
11 004531
12 240055
13 007041
14 252612
15 252614
16 252615
17 004537
18 252613
19 202176
20 207358
21 252616
22 202176
23 207925
24 252617
25 007142
26 252618-91
*27 252619
28 004547
29 252622
30 004539
31 252620
32 007131
33 252621
34 240017
35 252623
36 007034
37 252624-VB
38 007044
39 252625
40 201629
41 252626
42 200983
43 240251
44 004550
45 004537
46 252660
47 252671
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NAME

ECCENTRIC
ECCENTRIC
SCREW

NEEDLE BEARING
NEEDLE BEARING

RING
RING
ROD
CRANK
CRANK

BOLT
WASHER
SCREW
ROD
LINK

LINK
SCREW
PIN

OIL WICK
OIL FELT

PIN

OIL WICK
FELT
CRANK
SCREW

LINK
LINK
SCREW
GUIDE
SCREW

SPRING
SCREW
SHAFT
0 RING
LEVER

SCREW

INDICATION PLATE
SCREW

SCREW

RING

LINER
RING

0 RING
SCREVW
SCREW

NUT
SEAL

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.

FEED MECHANISM (1)

Please confirm the correct part by the gauge parts lists on pages 82~89.



WT664-6844-35
All subclasses except the
WT1664-644-35

WT664+644-35
All subclasses except the
WT664-644-35




EUKE
REF. PART NO.
NO. R ES
01 252610
02 202175
03 240148
04 240097
05 179320-05
06 207358
07 206748
08 240235-92
09 004547
10 204052A
11 252633-91
12 202177
13 206748
14 240241
15 240239
16 007128
17 252675
18 252631
19 207925
20 207925
21 202176
22 004514
23 252659-91
x24 252627
x25 252638
26 240240
27 207925
28 252639
29 007143
30 252628
31 004522
32 252629
33 007130
34 252636
35 202175
36 210766
37 252637
38 240039
39 007056
40 252632
41 210238
42 XXXXXX
43 007019
44 XXXXXX
45 007019
46 252630-C
x47 252635
x48 252640
49 007041
x50 252634
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FEED MECHANISM (2]

NAME

CRANKSHAFT
OIL WICK
PLUG

PLUG

OIL FELT

OIL FELT
FELT
COLLAR
SCREW
O0IL SEAL

CRANKSHAFT
O0IL WICK
FELT

0IL SEAL
COLLAR

SCREW
BLOCK
BLOCK
FELT
FELT

OIL WICK

SCREW

FEED BAR ASSEMBLY
MAIN FEED BAR
DIFFERENTIAL FEED BAR

FELT

FELT

GUIDE/DIFFERENTIAL FEED BAR
SCREW

GUIDE (RIGHT)

SCREW

GUIDE (LEFT)
SCREW

LINK

OIL WICK

PIN
BUSHING
WASHER
SCREW
BLOCK

NEEDLE BEARING

MAIN FEED DOG

SCREW

DIFFERENTIAL FEED DOG
SCREW

PIN

CRANK PIN
CRANK PIN
SCREW
CRANKSHAFT

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.
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EYKIE ()
REF. PART NO.
NO. B RESE

01 252641

02 252642

03 252643

04 252665

05 201629

06 004540

07 252644

08 252646

09 240129

10 004540

11 202522

12 252645

13 232508

14 001998-2

15 252648-91

16 206942

17 252651-92
x18 252651

19 007029

20 007132

21  252652-92
x22 252652

23 004531

24 252653-91
25 240235-92

26 004547
27 252657
28 252656
29 240124
30 007022A
31 252658
32 303448
33 007018A
34 252069
35 211301
36 007059
37 240063
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NAME

BLOCK

GUIDE

FEED BAR PIN
SHAFT

RING

SCREW
LEVER
SHAFT
0 RING
SCREW

RING
SPRING
COLLAR
SCREW
LEVER

0IL SEAL
CRANK
CRANK
SCREW
SCREW

LEVER
LEVER
BOLT
LEVER
COLLAR

SCREW
SPRING
SCALE PLATE
SPACER
SCREW

STOPPER
WASHER
SCREW
NUT
SPRING

SCREW
OIL SEAL

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.

FEED MECHANISM (3]
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TOP FEED MECHANISM (1)

X YBE (1)
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EVUEE (2
REF. PART NO.
NO. B REBESE

01 258500-92

02 004555

03 004547

04 240236-2

05 256501

06 256502

07 004547

08 258534-92

09 004533

10 254504

11 240062

12 004805

13 208235

14 258502

15 202176

16 207358

17 202577

18 240110

19 208235

20 276504A91
* 21 276505

22 004533
*23 2765064

24 276509

25 276513-92

26 004535

27 276508

28 276507A

29 201629

30 004543

31 276510

32 276511-92

33 004533

34 004543

35 240308

36 004543

37 258514-92

38 004534

39 258508

40 202175

41 206748

42 240110

43 258515

44 258546

45 202176

46 207925

47 004543

48 258503-9S

49 258505

50 004523

51 258506-SD

52 258507

53 007020A

54 209084
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NAME

ECCENTRIC
SCREW

SCREW

NEEDLE BEARING
CONNECTION

COLLAR
SCREW
CRANK
BOLT
SCREW

WASHER
NUT
WASHER
SHAFT
OIL WICK

OIL FELT

RING

PLUG

WASHER

CRANK ASSEMBLY

CRANK
BOLT
BLOCK
LINK
LEVER

SCREW
BLOCK
PIN
RING
SCREW

PIN
CRANK
BOLT
SCREW
COLLAR

SCREW
LEVER
BOLT
SHAFT
OIL WICK

FELT
PLUG
LINK
PIN
OIL WICK

FELT

SCREVW

BRACKET COMPLETE
0 RING

BOLT

COVER
0 RING
SCREW
PLUG

@ 3% =Not for sale basically

TOP FEED MECHANISM  (2)

QT.

01
02
02
01
01

01
02
01
01
01

01
01
01
01
01

04
01
01
01
01

01
01
01
01
01

01
01
01
01
02

01
01
01
02
02

04
01
01
01
01

04
01
01
02
02

08
04
01
01
06

01
01
07
01

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.






LXYBE ()

REF. PART NO.
NO. BmEFEF
01 258542
02 004022
03 252658
04 303448
05 007018
06 258513
07 240511
08 200555
09 272539A
10 210930
11 258543
12 004821
13 007303
14 258544
15 007130
16 276514B
17 201022
18 276515
19 258509
20 240296
21 004521
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NAME

ADJUSTING PLATE
SCREW

STOPPER

WASHER

SCREW

ADJUSTING BAR
SPRING

RING

PIN

SPRING WASHER

LEVER
NUT
SCREW
LINK
SCREW

LEVER-SHAFT
0 RING
LATCH
SPRING
COLLAR

SCREW

@3# =Not for sale basically

TOP FEED MECHANISM (3]

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.
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REF. PART NO.

NO. B RES
01 203039
02 253051
03 240512
04 253041
05 007021
06 253040
07 253018
08 253059
09 240474
10 007010
11 XXXXXX
12 253043-91
13 007023
14 253044
15 204115
16 007017
17 005386
18 253048-91
19 253038
20 007020
21 253045
22 007021
23 206225
24 005084
25 253046
26 240165
27 207868
28 005187
29 206156
30 005084
31 253047
32 253027
33 005184
34 253050
35 002022-4
36 253013
37 253014
38 007034
39 253015
40 007019A
41 004805
42 004581
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NAME

ADJUSTING BAR

NUT

SPRING

PRESSER BAR CLAMP
SCREW

PRESSER BAR
OIL GUARD
FINGER GUARD
WASHER

SCREW

PRESSER FOOT COMPLETE

GUIDE ASSEMBLY
SCREW

LINK

WASHER

SCREW

SCREW
LEVER-SHAFT
BRACKET
SCREW

CONNECTOR
SCREW
COLLAR
SCREW
SHAFT

0 RING
CRANK
SCREW
COLLAR
SCREW

SPRING
LINK
SCREW
CRANK
SCREW

SHAFT
LEVER
SCREW
BRACKET
SCREW

NUT
SCREW

@ ¥ =Not for sale basically

@ XXXXXX is one of the gauge parts.

PRESSER FOOT MECHANISM

Please confirm the correct part by the gauge parts lists on pages 82~89.
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U IR Y Bl
REF. PART NO.
NO. B R ES

01 254524-91

02 254527

03 254525-92

04 004514

05 206173

06 204520

07 003018

08 254528-92

09 004534

10 240308

11 004543

12 254523

13 254506

14 004547

15 254507

16 254518A

17 207925

18 202176

19 233020

20 212039

21 001227

22 254516-92

23 007020

24 007022

25  XXXXXX
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NAME

ECCENTRIC-CONNECTION ASSEMBLY

ROD
ECCENTRIC
SCREW

PIN

WASHER
NUT
CRANK
BOLT
COLLAR

SCREW
SHAFT
CRANK
SCREW
BLOCK

CRANKSHAFT
FELT

OIL WICK

0 RING
COLLAR

SCREW

LEVER ASSEMBLY
SCREW

SCREW

SPREADER

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.
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SPREADER MECHANISM



248  L#ED WL
@ WT644 Serles > Ncedle Without fop cover thread

2 a0 ED
WT664 Serles zﬁﬂdh With top cover thread
1
s

WT664 Series

348 EHfED L
@ WT644 Serles 3 Ncedic Without top cover thread

3F$t  HGD:HD
@ WT664 Serles 3-Needle With top cover thread
i
s

WT6684 Series




R FHRIE
REF. PART NO.
NO. B HES
01 254008
02 0070194
03 192120
04 206115
05 303448
06 0070184
07 254003B92
x08 254003B91
09 004531
10 202868
11 254000-91
12 254022
13 002133-1
14 254023C9U
15 254023E9U
16 254019
17 254021
18 254010A9U
19 254010B9U
20 254010C9U
21 254020
22 206203
23 306301
24 005447
25 206202
26 007019A
27 001817-2A
28 210319
29  208450-UA
30 201037
31 208448
32  208447-UA
33 201086
34 201068

35 254023B9U
36 254023D9U

@3 = JEFAT]
@ XXXXXX 3 — I _=YTF

% »

%8

Ex v

NA T

b I

B &

IExY /M4X%X6
735 v

7 35 7
NEAARENV /MEX 12
B &

L /N —

A5 -
Yxv,/C5x12.5
Fvvav (#)
F v ¥vav ()
73545 v b

S ot 2

RRF (M) (&)
RHEF (M) ()
xWEF (M) (5)
% 1B

% B

gleg Y /¥ %
Bftx Y /ChH
2R -

Ezx v

H a5

HFm

Zm

E#/sx (58)
5F =z w b

WFF v b
E#mg % (h)
E#HE /% (§8)
Fvvav (M)
F v ¥vav (#)

spwﬁo%—zn—/ifﬁﬁbf(ﬁsh

NAME

THREAD
SCREW
PIPE
HOLDER
WASHER

SCREW
CRANK
CRANK
BOLT
WASHER

LEVER
COLLAR
SCREW

THREAD TENSION MECHANISM

GUIDE

TENSION CONTROL MECHANISM
TENSION CONTROL MECHANISM

BRACKET

THREAD
THREAD
THREAD
THREAD

THREAD
THREAD

RELEASER

TENSION COMPLETE
TENSION COMPLETE
TENSION COMPLETE

GUIDE
GUIDE

SPRING
SCREW
TENSION POST COLLAR

SCREW

SCREW STUD
TENSION DISC
CUP

SPRING (HEAVY)

SPRING BUSHING

POST NUT

SPRING (MEDIUM)

SPRING (LIGHT)

TENSION CONTROL MECHANISM

TENSION CONTROL MECHANISM

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.






g% 8 Y RBREE NEEDLE & SPREADER THREAD HANDLING

REF. PART NO.

NO. BEES %4 N NAME QT.
01 2535054 SRy THREAD TAKEUP 01
02 007019A Fx v SCREW 02
03 303448 B & WASHER 02
04 253504-92 VN — LEVER 01

x05 253504 LY — K& LEVER 01
06 004501 E£xv,/MbLHX 14 SCREVW 01
07 303067 NxEBE SPRING WASHER 01
08 205061 Ik X W RING 01
09 204754A h s - COLLAR 01
10 002193 ~NA XY,/ Cbh Xx8.5 SCREW 01
11 001457 IExvY /Cs x4 SCREW 01
12 253503 i SHAFT 01
13 004527 ¥xvY /M4 X8 SCREW 01
14 201252 AR ¥ SPRING WASHER 01
15 204107 BE & WASHER 01
16 253507 %8 THREAD GUIDE 01
17 007009 Yxv,/ M3XA14 SCREW 01
18 2535084 * 18 THREAD GUIDE 01
19 007077 m* v, /M4 x7 SCREW 01
20 2535094 * % THREAD SUPPORT 01
21 007008 ¥xvY,/M3X5 SCREW 01
22 240474 B & WASHER 01
23 253594 AREFA THREAD GUIDE 01
24 007143 ¥xv,/M4x5.5 SCREW 01
25 253584B REN THREAD GUIDE 01
26 W09070-2 Bftx v/ WhH SCREW 01
27 253517 AF X SPRING 01
28 253593 INERF I TENSION DISC 01
29 253544 % 8 THREAD GUIDE 01
30 007019A ¥ x U SCREW 01
31 303448 B & WASHER 01
32 253545 FNVY - HOLDER 01
33 234521 %8 THREAD GUIDE
34 004535 IEx Y, /M3 X4 SCREW
35 007010 Exv,/ M3X6 SCREW 02
36 253506 by W) THREAD TAKEUP 01
37 007019A Ex v SCREW 02
38 253514 -] THREAD GUIDE 01
39 007019 Exv,/M4XxX8 SCREW 02
40 253515 %8 THREAD GUIDE 01
41 007019A Y x v SCREW 01
42 253548 AENAN THREAD GUIDE 01
43 007019 Yxv,/M4x8 SCREW 02
44 303448 B & WASHER 02
45 253547 % 18 THREAD GUIDE 01
46 137108 A I TENSION DISC 02
47 137109 FE#&/x x SPRING 01
48 005387 Bfftx v, C3 SCREW 01
49 253511 % 18 , THREAD GUIDE 01
50 004554 IEx Y, /M3 X3 SCREW 01

@3% = fRFEA ] @3 =Not for sale basically

@ XXXXXX A — U=V TT @ XXXXXX is one of the gauge parts.
82~89 HDH — U=V ﬁ‘(“b’ﬁi@- LTI, Please confirm the correct part by the gauge parts lists on pages 82~89.
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REF. PART NO.

NO. BB ES
01 253589-91
02 004537
03 253592
04 253534
05 210585
06 007031
07 253533
08 210585
09 007031
10 004543
11 004538
12 253600
13 240261
14 004554
15 253606A
16 253599
17 007009
18 253598
19 004543

20 253595-91

21  253607-91
22 253602-91
23 253601

24 202647A
25 240123

26 007082

27 253605

28 007017A
29 253586

30 253588A
31 253588

32 240242

33 007133

34 167079

35 007018A
36 007008

37 240017
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LOOPER THREAD HANDING

NAME QT.
LOOPER THREAD TAKEUP 01
SCREW 02
BRACKET/LOOPER THREAD GUIDE 01
THREAD GUIDE 01
WASHER 01
SCREW 01
THREAD GUIDE 01
WASHER 01
SCREW 01
SCREW 01
SCREW 01
SHAFT 01
COLLAR 01
SCREW 01
SPRING 01
THREAD SUPPORT 01
SCREW 01
BRACKET 01
SCREW 01
THREAD GUIDE 01
BRACKET COMPLETE 01
BRACKET 01
SHAFT 01
PIN 01
CUSHION RUBBER 01
SCREW 02
FLAT SPRING 01
SCREW 01
THREAD GUIDE 01
TENSION DISC 01
TENSION DISC 01
SPRING 01
SCREW 01
THREAD EYELET 01
SCREW 01
SCREW 01
0 RING 01

@3 =Not for sale basically

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.






wintE (1)

REF. PART NO.

NO. B@mEFEF
01 255035-91
02 255037
03 240135
04 200136
05 202199
06 200152
07 255003A
08 240136
09 210766
10 004514
11 255021
12 255005
13 0070184
14 240143
15 255039
16 240144
17 255038
18 240145
19 202199
20 255094-91
21 007018A
22 255123
23 200152
24 2001404
25 202199
26 255100-91
27 007017A
28 240143
29 255102
30 240244
31 240245
32 240538
33 202199

@3k = JRFEA AT

@ XXXXXX (34 = U/8=YTT,

X
IR N
NN 3

NmH B4 Wi i
\L

GRS\

94U\ T N\ TG

M5 X 5

‘M4 X6

SHRFWN FRNEE YRR

Ak e K
Nk

;AN [
AN NN

M4 X 6

HE OHEBR BYBIFTESR
NNV
N

oAl WE WERHdR N B dHe
NVAN
>
X
[é)]

(IANERERNE SN A "N

u’

NN %D
WEH

NN

so T
NN

N

-

Nt

\

82-80 HDN — U N—UHRTHIEL T K&,

LUBRICATION MECHANISM (1)

NAME

PIPE
JOINT SCREW
TUBE
JOINT
CLAMP

JOINT SCREW
OIL PIPE
FELT

PIN

SCREW

FELT
LATCH
SCREW
TUBE
PIPE

TUBE
JOINT
TUBE
CLAMP
OIL DISTRIBUTOR

SCREW

JOINT

JOINT SCREW
OIL TUBE
CLAMP

EXHAUST OIL DISTRIBUTOR

SCREW
TUBE
PIPE
OIL TUBE

FELT

OIL TUBE
CLAMP

@3¥ =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.






wimbE (2

REF. PART NO.
NO. BmES

01 255129-91

02 303335

03 004518

04 204196

05 240532

06 202199

07 255135-91

08 255037

09 255132-91

10 007017

11 240144

12 255137

13 200136

14 200152

15 255112

16 0070194

17 213508

18 255097-91

19 004821

20 240334

21 202199

22 255111

23 004535

24 240486

25 202199

26 255119

27 255124

28 007143

29 255125

30 202175
@3 = HFEA 7]
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LUBRICATION MECHANISM (2]

NAME

OIL DISTRIBUTOR
WASHER

BOLT

NIPPLE

TUBE

CLAMP

PIPE

JOINT SCREW

OIL DISTRIBUTOR
SCREW

TUBE

CLAMP

JOINT

JOINT SCREW

OIL RELEASE PLUG

SCREW

SPACER

OIL DISTRIBUTOR
NUT

TUBE

CLAMP
PIPE
SCREW
TUBE
CLAMP

FELT
LATCH
SCREW
FELT

OIL WICK

@3¥ =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.






wimbE (3)

REF. PART NO.
NO. BmEH
01 255041

*02 255048
03 202287A
04 005138B
05 004504
06 255042

07 255091D91

*08 255092

*03 255023A
10 255024
11 255025
12 255026
13 255027
14 255028
15 007026
16 007105

*x17 255033
18 255019
19 004514
20 004531
21 255093
22 206233
23 210200
24 206431
25 210201-SD
26 007021A
27 943002

O3 = IRFEA W]

O XXXXXX {3 — U~V TF,

% W NAME
Ay (M) OIL RESERVOIR ASSEMBLY
b B 7 B OIL RESERVOIR
H R4 v b GASKET

Ex Y /HLI1 X 12 SCREW
Yxv,/M8X20 SCREW

oy v7r 0 RING

v 7 (M) PUMP ASSEMBLY
£y TERE PUMP BODY

® v TEE PUMP BODY

i SHAFT

o -4 - ROTOR

o -4 - ROTOR

oa- 4% - ROTOR

N — COVER

XY /M4 X25 SCREW

¥ xv,/M4x%x40 SCREW

73% v b BRACKET

v — LKA - N WORM WHEEL
Ikx Y /M5 X5 SCREW
ANARKNVEF /M5B X 12 BOLT

HFEx U JOINT SCREW

T L2 VEF OIL FILTER
755 v v/ 74NV - BRACKET/O0IL FILTER
oV v7s 0 RING

T4 Ny —-F OIL FILTER CAP
Sz U SCREW

AP 25 SE AR 7 FILTER SEAL

82-89 HDH —UN—YRTHELT I,

@ % =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.

LUBRICATION MECHANISM  (3)






HR & &

REF. PART NO.
NO. BMREF

01 207065-9U
x02 207066-UD
03 207067-UD

04 206781
05 005053
06 207068
07 255103-91
08 007082
09 255107
10 007019A
11 240247
12 210766
13 240246
14 202175
15 206851
@ = RFEAT]

@ XXXXXX (i'f—//\— VAN

HR DEVICE
&2 NAME QT.
vyavyvy (k)M SILI.OIL RESERVOIR UPPER ASS. 01
vyavyvsy (L) SILICONE OIL RESERVOIR (UPPER) 01
= CAP 01
27T v Iy PIN 02
Exv,/C4%x4.8 SCREW 02
7 = WV b FELT 01
vyavyvsy (M) SILICONE OIL RESERVOIR COM. 01
ZxvY,/M4x8 SCREW 02
s (F) NEEDLE COOLER (LOWER) 01
ox v SCREW 01
7 = WV b FELT 01
ke PIN 01
Fa-7 TUBE 01
& wh A 0IL WICK 01
®’ PLUG 01

82~80 DN — U si— /ﬁ?ﬁiﬂbf( 72E0,

@3% =Not for sale basically

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.






BAKES
REF. PART NO.
NO. MR ES
01 206336
02 259000
03 004512
04 206337
05 205764
06 205765
07 007093
08 009016
09 206338
10 206329
11 007027
12 205467
13 009032
14 207073
15 207074
16 200728
17 202045
18 005020
19 259003-UD
20 004906
21 303335
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NAME

NUT

REST BOARD
SCREW

WASHER

CUSHION RUBBER

LINER

SCREW

CUSHION RUBBER (SET)
CUSHION RUBBER
TREADLE CHAIN GUIDE

SCREW
SPACER
SCREW (SET)
SCREW

RING

WASHER

SPRING WASHER
NUT

BELT COVER
SCREW

WASHER

@3 =Not for sale basically
@ XXXXXX is one of the gauge parts.

INSTALLATION PARTS

Please confirm the correct part by the gauge parts lists on pages 82~89.






RiL

FEN

=
REF. PART NO.
NO. B@mEBES
000486495
000486B9S
000486C9S
01 000503-SA
02 000509
03 004835
04 000505-SA
05 000505ASA
06 000380A
07 201252
08 004803
09 000381-SA
10 000507
11 000382-SA
12007102
13 000512
14 004022
15 000502-SA
16 000504-SA
17 004021
18 004805
19 000383-SA
20 000384
21 004014
22 004803
23 000233-SA
24 004012
25 004803
26 000293A
27 000293B
28 000293C
29 004012
30 004803
31 000527-SA
32 000527ASA
33 000506
34 004117
35 004805
36 000386
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NAME

STAND ASS. (5-SPOOLS)
STAND ASS. (4-SPOOLS)
STAND ASS. (3-SPOOLS)
STAND ROD (LOWER)

THREAD
THREAD
THREAD
THREAD
WASHER

NUT

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER

NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER
SCREW
THREAD STAND
JOINT
SCREW

NUT

BRACKET
THREAD GUIDE
SCREW

NUT

HOLDER

SCREW

NUT

THREAD GUIDE
THREAD GUIDE

THREAD GUIDE
SCREW

NUT

BRACKET
BRACKET

THREAD EYELET
SCREW

NUT

ROD CAP

ROD (UPPER)

BAR ROD

BAR
BAR

BAR

(5-SPOOLS)
(4-SPOOLS)

(3-SPOOLS)

@3# =Not for sale basically
@ XXXXXX is one of the gauge parts.

THREAD STAND

QT.
01
01
01
01 01 01
02 02 02
01 01 01
01 01
02 01
03 04 05
03 04 05
03 04 05
03 04 05
03 04 05
03 04 05
01 02 02
01 02 02
01 02 02
01 01 0l
01 01 01
02 02 02
02 02 02
01 01 01
01 01 01
01 01 01
01 01 01
01 01 01
02 02 02
02 02 02
01
01
01
01 01 01
01 01 01
01 01
02 01
03 04 05
01 0z 02
01 02 02
01 01 01

Please confirm the correct part by the gauge parts lists on pages 82~89.



WT664°WT644-01C




BER&& (1)

REF. PART NO.
NO. BmES
01 250167

02 250177-SD
x03 250178
x04 250179
x05 250182

06 007043

07 250013

08 201191

09 240198

10 004554

11 250236491

12 007028

13 204585

@3 = EFA ]
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SPECIFIC PARTS (1]

NAME QT.
SLIDE PLATE 01
FRONT COVER ASSEMBLY 01
FRONT COVER 01
HINGE 01
AUXILIARY PLATE/FRONT COVER 01
SCREW 03
SCREW 01
SPRING 02
PIN 01
SCREW 02
BRACKET COMPLETE 01
SCREW 02
WASHER 02

@3 =Not for sale basically

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.
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HHEHR (2

REF. PART NO.
NO. M@ EF
01 250177BSD
x02 250178A
x03 250182B
04 007043
x05 250179
06 250013
07 201191
08 240198
09 004554
10 2575694
11 2575704
12 007009
13 250167
@4 = [RFEA 7]
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SPECIFIC PARTS (2)

NAME QT.
FRONT COVER ASSEMBLY 01
FRONT COVER 01
AUXILIARY PLATE/FRONT COVER 01
SCREW 03
HINGE 01
SCREW 01
SPRING 02
PIN 01
SCREW 02
CLOTH GUIDE (LEFT) 01
CLOTH GUIDE (RIGHT) 01
SCREW 02
SLIDE PLATE 01

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.
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EH%m 3]

REF. PART NO.
NO. HRES 2
01 250177ASD ®iA - (#)
x02 250178 I IAT. N 7.3
x03 2501824 BRI A Y-
04 007043 msx > ,/M4x 8
*05 250179 ey
06 250013 Eevftx v /M4
07 201191 m/~ %
08 240198 EifTE v
09 004554 iEx Y /M3 x 3
10 250167A P2
11  250236A91 7354 v + ()
12 007028 Y xvY,/M5X10
13 204585 B &
14 252053492 w - -%
15 007145 ¥ x v /M3,
16 252055 B &
17 257571 =5 E R
18 257572 EIIER
19 007120 S xY,/M2X3
20 258013-91 #HEW
21 007020 YxY,/M4x10
22 303448 B &
23 257578 EBEIER (FH)
24 007020 SEx Y,/ M4Xx10
25 007018 L xV,/ M4X6
26 303448 B &
@4 = A 7]

@ XXXXXX 34 = U=y TY
82-89 HDH = Ui~ /i‘ﬂimbf( &N,

SPECIFIC PARTS (3]

NAME QT.
FRONT COVER ASSEMBLY 01
FRONT COVER 01
AUX. PLATE/FRONT COVER 01
SCREW 03
HINGE 01
SCREW 01
SPRING 02
PIN 01
SCREW 02
SLIDE PLATE 01
BRACKET COMPLETE 01
SCREW 02
WASHER 02
LOOPER HOLDER 01
SCREW 01
WASHER 01
HEMMING GUIDE 01
HEMMING GUIDE 01
SCREW 01
FABRIC GUIDE 01
SCREW 02
WASHER 02
HEMMING GUIDE (RIGHT) 01
SCREW 01
SCREW 01
WASHER 01

@34 =Not for sale basically

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.
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HH%m (4)

REF. PART NO.
NO. W@ &

01 250177DSD
x02 250178C
x03 250179

04 250013

05 201191

06 240198

07 004554

08 250168B

09 250210-91
10 250264-91

11 250209

12 258026

13 258027

14 007019

15 258024

16 007043

17 258020B91
18 303448

19 007143

20 250321-91
21 258014

22 303448

23 007018

24  258017B91
25 303448

26 007017

27  258050-91
28 303448

29 007017

30 258015A91
31 303448

32 007018

33 257743

34 257T743A
35 007031
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NAME

FRONT COVER ASSEMBLY
FRONT COVER

HINGE

SCREW

SPRING

PIN

SCREW

BRACKET

CLOTH PLATE COMPLETE
AUXILIARY PLATE/FRONT

AUXILIARY PLATE/FRONT
WASHER

BRACKET

SCREW

BRACKET

SCREW

ELASTIC GUIDE

WASHER

SCREW

SLIDE PLATE ASSEMBLY

FABRIC
WASHER
SCREW

FABRIC
WASHER

GUIDE

GUIDE ASSEMBLY

SCREW
BINDER
WASHER
SCREW
FABRIC

COMPLETE

GUIDE ASSEMBLY

WASHER
SCREW
FABRIC
FABRIC
SCREW

GUIDE
GUIDE

@3¥ =Not for sale basically
@ XXXXXX is one of the gauge parts.

SPECIFIC PARTS (4]

COVER 01
COVER 01

Please confirm the correct part by the gauge parts lists on pages 82~89.
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HHES )

REF. PART NO.
NO. BRES
01 250177DSD
*02 250178C
*03 250179
04 250013
05 201191
06 240198
07 004554
08 250168B
09 250281
10 007043
11 250210-91
12 250167A
13 257577A
14 257578
15 007196
16 303448
17 007018
18 257743A
19 007031
@ = RFKEAH]

@ XXXXXX 34 — V=Y TT

2 )

Bl Ay — (#1)

Bl AN - & E

B v

Evftx v /M4
m /% %

EfTlE v

IExvY /M3 X% 3
73545 v b

#B |l AN -
mzv /M4 X 8
sazx27ULr-+F (4)
E VIR

BIER (£)
BslEHR (F)
Exv /M4 x4
B &
¥xY,/M4x6
= # By iR
ExY,/M2.5X6

s%wﬁ@f—zn—/ﬁ?ﬁ%bt(ﬂéh

SPECIFIC PARTS (5]

NAME QT.
FRONT COVER ASSEMBLY 01
FRONT COVER 01
HINGE 01
SCREW 01
SPRING 02
PIN 01
SCREW 02
BRACKET 01
AUXILIARY PLATE/FRONT COVER 01
SCREW 03
CLOTH PLATE COMPLETE 01
SLIDE PLATE 01
HEMMING GUIDE (LEFT) 01
HEMMING GUIDE (RIGHT) 01
SCREW 01
WASHER 01
SCREW 01
FABRIC GUIDE 01
SCREW 02

@3 =Not for sale basically

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.
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FTicE
REF. PART NO.
NO. B & ES
01 252610A
02 255552
03 004547
04 007057
05 240039
06 179160-05
07 255553
08 255554
09 004547
10 240008
11 252557A
12 202174
13 202175
14 255077
15 007061
16 255555
17 230030
18 255548
19 255546
20 255549-9S
21 004501
22 004502
23 255557
24  255564-91
25 007028
26 257574
27 007062
28 255560
29 007030
30 204161A
31 255558-91
32 007082
33 255615
34 007012
35 255567-91
36 608005
37 255562
38 007143
39 601115
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NAME

CRANKSHAFT
CRANK
SCREVW
SCREVW
WASHER

BUSHING
NUT
CRANK
SCREW
KEY

LINK
OIL WICK
OIL WICK
LATCH
SCREVW

SHAFT
WASHER
SPRING
NUT

BRACKET COMPLETE

SCREW
SCREW
GASKET
UPPER KNIFE
SCREW

UPPER KNIFE
SCREW
LOWER KNIFE
SCREW
LOWER KNIFE

LOWER KNIFE
SCREW
WASTE CHUTE
SCREW

HOLDER ASSEMBLY

HOLDER

CLAMP
TOP

SUCTION PIPE ASSEMBLY

HOSE BAND
LATCH
SCREW
CONNECTOR

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.

FT DEVICE






HG i@ (1) HG DEVICE (1)

REF. PART NO.

NO. BmEE £ B NAME QT.
01 350419-91 ERBAPAEE () FABRIC GUIDE SWITCHING ASS. 01
02 350406 A LEVER 01
03 204520 B & WASHER 01
04 350407 X2 VY NZR : SPRING 01
05 007198 BxY /M6 SCREW 01
06 007199 Erftxv /M5 SCREW 01
07 3068454 4 & PLATE 01
08 007018 ExvY/M4X6 SCREW 01
09 204185 oy v7o 0 RING 02
10 350402 73545 v b BRACKET 01
11 007064 Y x2vY/M4.5X10 SCREW 02
12 350403 ith SHAFT 01
13 306737A h s - COLLAR 02
14 004543 IEx Y /M4 X4 SCREW 02
15 240348 HE #&5 % % SPRING 01
16 2580304 73545 v b BRACKET 01
17 007027 Y¥£xv,/MbHXS SCREW 02
18 004803 NAEF v P M4 NUT 02
19 350235 73545 v b BRACKET 01
20 007018 Yxv,/ M4X6 SCREW 02

@3 = JRFEAT] @3 =Not for sale basically

@ XXXXXX 34 = V=Y TF, @ XXXXXX is one of the gauge parts.

82-89 HDH —UNR—URTHEL T 2ZE 0, Please confirm the correct part by the gauge parts lists on pages 82~89.






HGEE (2)

REF. PART NO.
NO. BREHF

01 350422-91

02 206329

03 004905

04 000126

05 000478

06 207340-9S

07 207343

08 207350-SA

09 005543

10 207342-SA

11 004906

12 207344-SA

13 005543

14 207341-SA

15 004906

16 207349

17 005543

18 000390

19 207348-SA

20 005543

21 207347

22 005542

23 207345-SA
* 24 207346

25 005543

26 207351

27 207352

28 004908

29 207354

30 202577

31 202924

32 207353

33 004812

34 202922
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NAME
PEDAL COMPLETE

TREADLE CHAIN GUIDE

SCREW
CHAIN
PEDAL

KNEE LIFTER ASSEMBLY

SHAFT
BRACKET
BOLT
FRAME

SCREW
COLLAR
BOLT
FRAME
SCREW

LEVER
BOLT
CHAIN
BRACKET
BOLT

SHAFT

NUT

KNEE PAD BASE
KNEE PAD

BOLT

PULLEY ASSEMBLY
BRACKET

SCREW

SCREW

RING

WASHER
PULLEY
NUT

WASHER

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 82~89.

HG DEVICE (2]
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Q) EX75I—=
[\ Momentary switch
FILEIRA M

Alternate switch

$SRUEITE (Optional)




HGE®E (3)
REF. PART NO.
NO. BREF
01 811076-91
02 811075
03 302097
04 004121
05 350409
06 004502
07 204585
08 004805
09 004905
10 302095
11 005266
12 742202
13 350408-91
14 306792
15 002022-4
16 306793
17 201166
18 350410
19 708004
20 708013
21 303010
22 000197
23 004910
24 004300
25 004805
26 204585
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E¥F XAy F (M)
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Xxv () /5.1
NEX Y,/ M5 X50
NAF v b M5
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HG DEVICE (3)

NAME

SOLENOID ASSEMBLY
SOLENOID

BRACKET

SCREW

STOPPER

SCREW
WASHER
NUT
SCREW
LEVER

SCREW

JUNCTION CORD
PITMAN ROD COMPLETE
CONNECTOR

SCREW

ROD

PIN

PITMAN ROD

KNEE SWITCH ASS. (MOMENTARY)
KNEE SWITCH ASS. (ALTERNATE)

BRACKET COMPLETE
BRACKET

SCREW

SCREW

NUT

WASHER

@ % =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.
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100V/200V
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100V/200V

220V/240V
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HGEZE (4)
REF. PART NO.
NO. M EEE
01 760135
02 760136
03 742076
04 742075
05 T42077
06 742078
07 791024
08 791025
%09 742215
* 10 742216
x11 760133
*12 760134
13 760106
14 004100
15 202875
16 204586
17 202013
18 004107
19 303026
20 004802
21 300291
22 745057
23 748014
24 004118
25 300291
26 004110
27 300291
28 303448
29 004803
30 771003
* 31 772003
32 004105
33 204586
34 2028175
35 004800
* 36 742190
* 37 742191
* 38 742214
39 205722
* 40 962512
* 41 307079
42 303500
43 303499
44 004911
45 748007
46 701003
* 47 701011
48 783001
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HG DEVICE (4)

NAME QT.
PL CONTROLLER (100/200V) 01
PL CONTROLLER (220/240V) 01
POWER SUPPLY CORD 01
POWER SUPPLY CORD 01
POWER SUPPLY CORD 01
POWER SUPPLY CORD 01
TRANSFORMER (100/200V) 01
TRANSFORMER (220/240V) 01
CONNECTOR CORD ASSEMBLY 01
CONNECTOR CORD ASSEMBLY 01
CASE 01
SHASSIS 01
COVER 01
SCREW 04
WASHER 04
SPRING WASHER 04
RUBBER PLUG 02
SCREW 02
WASHER 02
NUT 02
SPRING WASHER 02
PRINT CIRCUIT PANEL ASSEMBLY 01
TAPPING SUPPORT 04
SCREW 04
SPRING WASHER 04
SCREW 04
SPRING WASHER 04
WASHER 02
NUT 04
FUSE (14) 04
FUSE HOLDER 01
SCREW 02
SPRING WASHER 02
WASHER 02
NUT 02
CONNECTOR CORD ASSEMBLY 01
CONNECTOR CORD ASSEMBLY 01
AC WIRING LEED 05
NAME PLATE 01
LABEL 01
INDICATION PLATE 01
BRACKET COMPLETE 01
BRACKET 01
SCREW 03
STAPLE 06
MAIN SWITCH 01
SWITCH INDICATION PLATE 01
NEON LAMP 01

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.






HGE&EE (5) HG DEVICE (5)

REF. PART NO.

NO. BEmES % 71 NAME QT.
01 350232-91 =x7 ¥y v¥-— (#) AIR CYLINDER ASSEMBLY 01
02 513070 T 7 VY vy - AIR CYLINDER 01
03 527006 ZE-Favbo-35 - SPEED CONTROLLER 02
04 258030 73545 v b BRACKET 01
05 007027 ¥ xvY,/Mb5XS8 SCREW 02
06 258029 A by — STOPPER 01
07 350235 7545 v b BRACKET 01
08 007018 ¥ 2,/ M4X6 SCREW 02
09 748004 E-X/XvF BAND 03
10 522014-91 L¥alb-%- (#) FILTER/REGULATOR ASSEMBLY 01
11 522008 74 NV% - VFal—-4%—- FILTER/REGULATOR 01
12 601049 b JE S IV CONNECTOR 01
13 608002 794 Y -2V F HOSE BAND 01
14 601089 ax7 4 - CONNECTOR 01
15 601072 3 PLUG 01
16 300372 7545 v b BRACKET 01
17 004910 Azxv (£) /5.1 SCREW 02
18 350233-91 E¥F 249 F (#) KNEE SWITCH ASSEMBLY 01
19 532001 TF7RNNT AIR VALVE 01
20 601110 i F CONNECTOR 01
21 600016 Foa-—-7 TUBE 01
22 601097 =+ JOINT 02
23 600077 Fa-—-7 TUBE 01
24 600141 Fa-—-7 TUBE 01
25 300216 73545 v b BRACKET 01
26 300220 RNRNVTTI7F=—-%-# VALVE ACTUATOR ASSEMBLY 01
27 000197 73545 v b BRACKET 01
28 004910 AXxv () /5.1 SCREW 02
29 204585 B & WASHER 02
30 005183 Yxv,/ChXx 17 SCREW 01
31 005118 Y xv,/Chx12 SCREW 01
32 003044 NAF v b+ CH NUT 01
33 137142 B & WASHER 02

@3 = RFEAT] @3 =Not for sale basically

@ XXXXXX i34 = U= TY, @ XXXXXX is one of the gauge parts.
82~80H DN — UN—YRTHELTL I, Please confirm the correct part by the gauge parts lists on pages 82~89.



HG303




HGZEE (6) HG DEVICE (6)

REF. PART NO.

No. M=mES & NAME qT.
01 350232-91 =x7vYyv¥— (#) AIR CYLINDER ASSEMBLY 01
02 513070 T 7vYy vy - AIR CYLINDER 01
03 527006 ZAE—-Favibae-35 - SPEED CONTROLLER 02
04 258030 73545 v b BRACKET 01
05 007027 ¥xvY, /M5 X8 SCREW 02
06 258029 A by Y- STOPPER 01
07 350235 754 v b BRACKET 01
08 007018 YxY,/M4X6 SCREW 02
09 748004 E—-—X»NvF BAND 03
10 522014-91 VL¥al-%- (M) FILTER/REGULATOR ASSEMBLY 01
11 522008 74 V% —VLF¥Fal—-4%— FILTER/REGULATOR 01
12 601049 F— RV aA vEh CONNECTOR 01
13 608002 794 ¥ -~V F HOSE BAND 01
14 601072 7’ PLUG 01
15 601089 ax7 4y - CONNECTOR 01
16 300372 73545 v b BRACKET 01
17 004910 XKxv () /5.1 SCREW 02
18 350295-91 v bevyr249F (M) PITMAN-SWITCH COMPLETE 01
19 000480 ~_ &N PEDAL 01
20 302470 TS5y v b BRACKET 01
21 303991 K- aqfvh BALL JOINT 01
22 306733A Ey bervow R PITMAN ROD 01
23 306731 73545 v b BRACKET 01
24 532001 T 7NN NVT AIR VALVE 01
25 601097 =+ JOINT 02
26 600083 Foa-—7 TUBE 01
27 600080 Fa-—7 TUBE 01
28 601110 i F CONNECTOR 01
29 600015 Fa-—7 TUBE (4X6X830) 01
30 004320 ANAZXY/M6X10 SCREW 01
31 240272 H#8 % SPRING 01
32 300468 FI2F ax—94% - ACTUATOR 01
33 004320 ANAZXY /M6 X10 SCREW 01
34 300469 A5 - COLLAR 01
35 004320 NAXY /M6 X10 SCREW 01
36 306733 Ewy b=ervowy K PITMAN ROD 01
37 303991 F-nwVaAfvh BALL JOINT 01
38 302469 7545 v b BRACKET 01
39 004910 Kxv (¥£) /5.1 SCREW 02

@ = KFEAT] : @3 =Not for sale basically

@ XXXXXX 34~ I R—=YTT, @ XXXXXX is one of the gauge parts.
82~-89 HDN — U= YR THIEL T I, Please confirm the correct part by the gauge parts lists on pages 82~89.



WT664°WT644-35B/HG300,HG303




HG %

REF. PART NO.

NO. B REFE
01 350234-91
02 300468
03 004320
04 240272
05 306731
06 004320
07 300469
08 004320
09 531001
10 601116
11 600101
12 601110
13 600015

14 350236-9U
15 300415-9U

16 300390-9U

17 300392
18 300391
19 004202

x20 300416-UA
21 300407-91

22 300404
23 004202
24 004805
25 303067
26 300409
27 300400
28 300417
29 300401
30 300418
31 300419
32 300420
33 300421
34 210525
35 300411
36 601024
37 600142
38 608000
33 302218
40 004905
41 300412
@3 = JRFEAT]
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NAME

PITMAN-SWITCH COMPLETE

ACTUATOR
SCREW
SPRING
BRACKET

SCREW
COLLAR
SCREW
AIR VALVE
CONNECTOR

TUBE (4X6X1010)
CONNECTOR
TUBE (4X6X830)

DUST DRUM ASSEMBLY

COVER ASSEMBLY

COVER/BODY
GASKET
GUIDE PIN
SCREW
COVER

FILTER

GASKET

SCREW

NUT

SPRING WASHER

HANDLE
CONNECTOR
CONNECTOR
NUT

BASE

VALVE

PIN

SPRING
NAME PLATE
FIBER DRUM

CONNECTOR (LARGE)
HOSE

CORD BAND

SADDLE

SCREW

LATCH

@3# =Not for sale basically

@ XXXXXX is one of the gauge parts.

HG DEVICE (7)

Please confirm the correct part by the gauge parts lists on pages 82~89.
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HRYOD—S5—KF FABRIC TENSIONER DEVICE

REF. PART NO.

NO. BREE -4 R NAME QT.
01 259026-91 HmE YV oo -5 —%E (M) FABRIC TENSION DEVICE ASS. 01
02 259021-91 &®iwv -5 -%#8& () FRONT ROLLER ASSEMBLY 01
03 259022-91 TFTwo-35-%¥8E (#M) LOWER ROLLER ASSEMBLY 01
04 259023-91 %o-5-%E (H) REAR ROLLER ASSEMBLY 01
05 259004 7545 v b BRACKET 02
06 004906 Azxv (¥£) /4.8 SCREW 04
07 259015 VA BV A VA CLAMP LEVER 01
08 259005 i SHAFT 01
09 259006 % F JOINT 01
10 007068 RNAXY,/ MHXI10 SCREW 02
11 004511 2V /M6 X 25 SCREW 01
12  259015A 235 v LN - CLAMP LEVER 01
13 259012 ¥ SHAFT 01
14 259013 0-35 - ROLLER 01
15 259020 h 5 - COLLAR 01
16 004543 IEx Y /M4 x4 SCREW 01
17 259014 h 5 - COLLAR 01
18 004543 I % //M4 X 4 SCREW 01
19 259007 T35y BRACKET 01
20 004906 Kx v (:{2) /4.8 SCREW 03
21 137142 E & WASHER 03
22 306829 EARR GUIDE PLATE 01
23 306830B W& CLAMP PLATE 01
24 2590154 235 v LN -— CLAMP LEVER 01
25 204023 B & WASHER 01
26 259018-91 w -3 — () ROLLER ASSEMBLY 01

*27 259009 a-35 - ROLLER 01
28 240250 1E * ¥ RING 02
29 240249 b SR VI N i | IV BALL BEARING 02
30 205061 1E A & RING 02
31 180148A Wl SHAFT 01
32 259010 73545 v b BRACKET 01
33 259011 7545 v b BRACKET 01
34 004503 SKBAARENVF /M6 X 20 BOLT 01

@% = HFEA ] @3% =Not for sale basically

@ XXXXXX {34 = I 3= TY,

82~89HD N — =Y ETHEL T KA,

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 82~89.



WT664-WT644-35A/HG001,HGO03,HG101

WT664°WT644-35B

UT &t
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WEAUT RMCEETOET,
is included in Pneumatic UT device.

neumatic UT device

OO D@ e
Except pneumatic UT device.
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VB RAEE

REF. PART NO.

NO. B HES
01 350234-91
02 300468
03 004320
04 240272
05 306731
06 004320
07 300469
08 004320
09 531001
10 601116
11 600101
12 601110
13 600015

14 350236-9U
15 300415-9U

x16  300390-UA

17 300392
18 300391
19 004202

*20 300416-UA
21 300407-91

22 300404
23 004202
24 004805
25 303067
26 300409
27 300400
28 300417
29 300401
30 300418
31 300419
32 300420
33 300421
34 210525
35 300411
36 601024
37 600142
38 608000
39 302218
40 004905
41 300412
42 522007
43 522008
44 300372
45 004304
46 210061
47 004806
48 004910
49 601049
50 601053
51 608002
52 601102

53 350241B9U
54 350241C9U
01 300338-91
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WASTE FABRIC SUCTION MECHANISM

NAME

PITMAN-SWITCH COMPLETE
ACTUATOR

SCREW

SPRING

BRACKET

SCREW
COLLAR
SCREW
AIR VALVE
CONNECTOR

TUBE (4X6X1010)
CONNECTOR

TUBE (4X6X830)

DUST DRUM ASSEMBLY
COVER ASSEMBLY

COVER/BODY
GASKET
GUIDE PIN
SCREW
COVER

FILTER

GASKET

SCREW

NUT

SPRING WASHER

HANDLE
CONNECTOR
CONNECTOR
NUT

BASE

VALVE

PIN

SPRING
NAME PLATE
FIBER DRUM

CONNECTOR (LARGE)
HOSE

CORD BAND

SADDLE

SCREW

LATCH

FILTER/REGULATOR ASSEMBLY
FILTER/REGULATOR

BRACKET

SCREW

WASHER
NUT

SCREW
CONNECTOR
JOINT

HOSE BAND

CONNECTOR

WASTE FABRIC SUCTION DEVICE
WASTE FABRIC SUCTION DEVICE
J-DUST COLLECTOR

@3k =Not for sale basically
@ XXXXXX is one of the gauge parts.

QT.

01
01
01
01
01

01
01
01
01
01

01
01
01
01
01

01
01
04
04
01

01
01
08
08
08

01
01
01
02
02

02
02
02
01
01

01
01
01
01
01

01
01
01
01
02

02
02
02
01
01

01
01
01
01
01

Please confirm the correct part by the gauge parts lists on pages 82~89.
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EBEEE DUST COLLECTOR DEVICE

REF. PART NO.

NO. TRES & R NAME QT.
01 300338-91 J-H£EH J-DUST COLLECTOR 01
02 3040404 T-REXE T-DUST COLLECTOR DEVICE 01
03 304039A T-SfEXEE T-DUST COLLECTOR DEVICE 01
04 350401-91 - 2 () SUCTION PIPE ASSEMBLY 01
05 600142 R4 HOSE 01
06 601024 - 28F (K) CONNECTOR (LARGE) 01
07 608000 k- ANV F CORD BAND 01
08 302218 NATHF N SADDLE 01

@3 = IRFEART @ 3% =Not for sale basically

@ XXXXXX Y — U= T @ XXXXXX is one of the gauge parts.

82~ HDY =TI R— ﬁ‘ciﬁiﬂ LTSN, Please confirm the correct part by the gauge parts lists on pages 82~89.



GAUGE PARTS LIST(1)
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GAUGE PARTS LIST(2)
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GAUGE PARTS LIST(3)

WT664 Series
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See page 44 for the looper and needle guards.
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See page 44 for the looper and needle guards.
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See page 44 for the looper , spreader and needle guards.
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